MODEL: WM4L
20" CUT MULCHING ROTARY MOWER
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Deck - 20" Mulcher-Red
Deck - 20" Muicher-Green
Blade - 20" Muicher
Cabie - Engine/Blade Control
Control - Throttle
Handile - Lower
Handie - Upper Coated
Washer - Blade Adapter
Clip - Trailing Shieid
Handie Bracket - RH.
Handle Bracket - LH.
Bail - Engine/Blade Control
Bolt Cap - Plastic
Cable Tie
Plastic Tip - Setting Lever
gailing Shield - Plastic

lade Adapter
Decal - Danger
Decal - Starting instructions
Washer - Curved 5/16"
Woodruff Key No. 6
Screw - Self Tap #10 x 5/8
Baffie-Rear
Wing Nut 5/16-18
Bolt - Curved Head 5/16-18 x 2-1/4
Rope Stop
Rope Guide
Shouider Bolt - Height Adjuster
Bolt - 1/4-20 x 2-1/4 Hex
Whee! Boit - Steel wheel

Boflt - Blade 3/8-24 x 1-1/4 Gr. 8
Baffie - Front

Nut 5/16-18

Bott - 3/8-16 x 7/8 TDFM
Back Plate - Height Adjuster
R.H. Front LH. Rear

Back Piate - Height Adjuster
LH. Front R.H. Rear

Nut - 3/8-16 Flange Lock

Boit - 1/4-20 x 1/2 Thread Forming
Washer - 1/4

Nut #10-24 Hex Nylon Insert
Bolt - #10-24 x 1/2

Wheel - 8 x 1.75 Steel

Wheel - 8 x 1.75 Plastic
Hairpin Cotter

Nut - 1/4-20 Keps

Bolt - 1/4-2C x 3/4

Locknut 1/4-20

Washer - Beileville

Setting Lever - Height Adjuster
Whee! Lever - Height Adjuster
Decal - Blade Waming
Washer - Flat
Clamp-Tinnerman

® When servicing this unit use only genuine General Power OEM replacement parts that are specifically desipned and engineered for this particular model.

¢ Do not operate unit uniess sif pans are properly attached and in 00 working order,
L4 Pnns'lre nght or fett hand as viewed from the operalor's pasition,
® Specifications sre subject 1o change without notice.

S/N 232165/232157

P/L 189001

O/M 187590

E/M 189142 62




